City of Cambridge, Water Department
250 Fresh Pond Parkway, Cambridge, MA 02138
Monthly Water Quantity and Quality Report
March 2010

The data contained in this report is for informational purposes only
subject to verification and not intended for regulatory compliance.

SOURCE of
CAMBRIDGE
WATER SUPPL

L e TR

T

A2 LG T

PAYSON PARK

BELMONT

HOBBS BROOK Acquired 1892 (HIGH PRESSURE RESERVOIR)
LINCLON & WALTHAM Acquired 1898

WATER AREA 558 ACRES Capacity 32 mil gals
EL. 176.00

N
EL, 18128

CAFACITY 2710 MIL.GAL.
WATERSHED AREA  7SQ.MI.

STONY BROOK
WESTON & WALTHAM

il WATER AREA 71 ACRES
CAPACITY 440 miL. GAL.
WATERSHED AREA 17 SQIML.
Acquired 1887

EL. 830

FILTRATION  PUMPING
PLANT STATION

av.eL2io¥

YOUR HOME
FRESH POND==,

CAMBRIDGE
WATER AREA /55 ACRES
CAPACITY /400 MIL. GAL.
WATERSHED AREA |47 AcRes  Acquired 1852

EL. 1735

Percert Storage Capacity

Current Percent Capacities for the Cambridge VWater Supply
5000
+ 4500
400¢

+ =000
4 2500 3

+ 1500 2
4 1000 =

4 soo

o

aCurrent % Capacity
mHistarical Monthly % Capacity

ORESENVOIF VOIUME (ME)

Edward Dowling,

Laboratory Manager

Water Operations
edowling@cambridgema.gov
(617) 349-4780

Krystyna Mclnally James Rita

Water Quality Supervisor -Treatment  Production Manager
Water Operations Water Operations
kmcinally@cambridgema.gov jrita@cambridgema.gov

David Kaplan

Watershed Technician
Watershed Division
dkaplan@cambridgema.gov

Water Supply

The Cambridge water supply system consists of four reservoirs and
their tributaries located in Lexington, Waltham, Lincoln, Weston,
Cambridge and Belmont. The two primary water sources, Hobbs
Brook Reservoir and Stony Brook Reservoir, flow to the terminal
reservoir, Fresh Pond, located in Cambridge, via the Stony Brook
conduit. The water is then purified and pumped to Payson Park
Reservoir, two 16 million gallon drinking water clearwells located in
Belmont at a maximum elevation of 181 feet, where it is further
disinfected with chloramines and distributed to the city by gravity.
The largest of the reservoirs, Hobbs Brook, reaches its maximum
elevation at 181.3 feet above sea level, its maximum depth at
approximately 25 feet, and at full capacity, holds approximately 2.5
billion gallons of water. Stony Brook Reservoir reaches its maximum
elevation at 80.6 feet above sea level, its deepest point is at
approximately 35 feet, and at full capacity, it contains roughly 455
million gallons of water-revised 2009. Fresh Pond Reservoir reaches
its maximum elevation at 17 feet above sea level, its maximum depth
at 50 feet, and at full capacity, holds roughly 1.5 billion gallons.

While the Watershed's primary storage reservoir is Hobbs Brook, in
the winter and spring months it is largely unused. Due to its vast
size, and relatively small watershed, Hobbs Brook is slow to fill up.
This winter hiatus is necessary for Hobbs to regain the water it uses
in the summer months. Conversely, Stony Brook is relatively small
compared to its large watershed and fills much faster than Hobbs
Brook. Due to this condition, Stony Brook is used in place of Hobbs
during the winter months. During times of high water flow, the
Cambridge Watershed, via Stony Brook, overflows its surplus water
into the Charles River.

Current Conditions: (4/5/10)

The reservoir system is at 96% capacity. The reservoir system is
currently at 116% of historical capacity for this time of year. Hobbs
Brook Reservoir current storage volume is 2,824 Million Gallons
(MG) or 104% and is over the spillway, Stony Brook Reservoir has a
current storage volume is 324 MG or 70% and lowered to handle the
excess water coming from Hobbs. Fresh Pond Reservoirs current
storage volume is 1,416 MG or 91%. The average daily demand is
11.4 Million Gallons per Day (MGD). Days of supply remaining
without recharge: 310 or 10.3 months.



mailto:kmcinally@cambridgema.gov
mailto:dkaplan@cambridgema.gov

Reservoir storage levels

Reservoir Water Specific Conductance

USG5 422302071083601 FRESH POND IN GATE HOUSE AT CAHBRIDGE, HA

1518
@ 15668
L}
=
7 1498
L4
£ 1488
-
a
2 1478
£
¢ 1468
)
o
g
S 1458
w
5 1448
2
>
£ 1430
1
&

1428

Har Har Har Har Apr
a6 13 28 27 a3
--—- Provisional Data Subject to Revision —-—-
Graph courtesy of the U.S. Geolsgical Suruey
USG5 811844860 STONY BROOK RESERVOIR AT DAH NEAR HALTHAH. HA
568

S A
A

300 \/\J

Reservoir storage, nillion gallons

258
Feb Feb Har Har Har Har Apr
28 27 es 13 28 a7 a3
—-=-- Provisional Data Subject to Revision -—-
— Reservoir storage
—— Reservoir storage at an elevation of 88,38 ft
— Reservoir at 75% capacity
Graph courdesy of the U.S. Geoloaical Surwey
USGS 81184430 HOBBS BK BELOM CAHBRIDGE RES MR KEHDALL GREEN, HR
g 32608
E
= 3168
]
¥ 3000
c
-
a 2960
-
E' 2808 v
¢ 2700
o
£
& 2668
el
@ 2500
5
g 2408
8
o 2300
&
Feb Feb Har Har Har Har Apr
28 27 31 13 20 27 B3

==== Provisional Data Subject to Revizion =

— Reservoir storage
— Reservoir storagejspilluay elevation with stop logs installed
— Reservoir storage at spilway elevation

Graph courtesy of the UuS, Geological Suruey

USGS 422382071883801 FRESH FOND IN GATE HOUSE AT CAHBRIDGE. HA
s
2 518
.3
55 588
B
3=
LS 490
8.3
g2
2 2 g 438
ERE
EBS ave
S¢d
°g5®
©TR 460
= =
2" ase
w3
=1
E 448
El
Har Har Har Har Apr
a6 13 28 a7 a3
- Provisional Data Subject to Rewision —
— Specific conductance — Estinated specific conductance
Graph courtesy of the U.5. Geological Suruew
USGS 81184488 STONY BROOK RESERVOIR AT DAH NEAR HALTHAH, HA
668
&
]
=
H
w 550
e
by
o Ca
3,5 oee
- B
o e
)
§EC ase
58
%o
-l
8@ asm
S22
oEo
-
-y
£.°5 39
rh-h
e
Le
=3
L] 380
z
H
258
Feb Feb Har Har Har Har Apr
28 27 86 13 28 27 a3
= Provisional Data Subject to Rewvizion =
Graph courtesy of the U.S. Gacloaical Survay
USGS 81184438 HOBES BK BELOM CAHBRIDGE RES MR KENDALL GREEN, HA
Gae
&
@
e
H
o 798
o]
e
e} @
5.9 700
T3
- 2%
v =
Uy
s 5"’ 658
tEd
5%¢a
-
Se ¥ coe
05T
o
L]
T3]
AT
e 558
wg
@
2
o3
et 588
b
[
=2
458
Feb Feb Har Har Har Har Apr
28 27 86 13 28 27 a3

==== Provisional Data Subject to Revision ===--
Graph courdbesy of the U.S. Geological Survew




Water De

mand

-Cambridge City Population: 101,355

Million Gallons (MG) - Gallons per Minute (GPM)

Maximum

instantaneous demand:

03/25/10 at 07:31 am: 10,805 GPM
Minimum instantaneous demand:
03/16/10 at 02:43 am: 3,514 GPM

Average daily water demand for 2010 (to date):
Average daily water demand 2009:

Average daily water demand March 2010:
Average daily water demand March 2009:
Monthly Water Demand March 2010:

Monthly Water Demand March 2009:

Total water produced for 2010(to date):

Total water produced for 2009:

11.41 MG
13.00 MG
11.37 MG
11.97 MG
353 MG

371MG

1027 MG
4,748 MG

Gallons Per

DATE

Payson Park Outlet
Instantaineous flows (GPM)
Maximum - Minimum

BQ-UNP

&0
B0-Brmy
g0-des
80-10
BO-AON
B0-0501

Daily Plant Production - MGD
March 2009 - March 2010

=
3

Mar 2009 —
nor 2008 1
May 2009 — T ==
Jun 2009 = ]
2u 2000 1
g 2009 S e
sep 2009 11
o 2008 N o S
Dec 2009 s .
Jan 2010 =
Feb 2010 —
Mar 2010 — T =
B B % = % % % >
Based on Median and Quartes
Monthly Plant Production
535
510
g 485 -
£ 460 7 m2007
54357 02008
g 4104 w2009
83827 =2010
a 360 -
= hahnd 00 D
310 T T T T T T T T T |
FEEE3535§354

Source Water Quality
Hobbs Brook Reservoir at intake
E-Coli Bacteria- Average: 0 CFU/100mL

TOC Average: 4.1 mg/L

uv 254 Average: 0.141 A/cm
Alkalinity : Average: 21 mg/L
Sodium: Average: 121 mg/L
Chloride Average: 211 mg/L
Bromide: Average: 0.108 mg/L
Turbidity- Average: 0.66 NTU
Conductivity- Average: 523umhos/cm
pH- Average: 6.80

Stony Brook Reservoir at intake
Fecal Bacteria- Average: 7 CFU/100mL

TOC Average: 3.6 mg/L

uv 254 Average: 0.174 Alcm
Aluminum Average: 0.045mg/L
Sodium Average: 73 mg/L
Chloride Average: 118 mg/L
Bromide Average: 0.06 mg/L
Turbidity Average: 1.3 NTU
Conductivity- Average: 456 umhos/cm
pH- Average: 6.88

Fresh Pond Reservoir at intake
E-Coli Bacteria- Average: 34 CFU/100mL

TOC Average: 3.76 mg/L
uv254 Average: 0.131 A/cm
SUVA Average: 3.5
Sodium Average: 70 mg/L
Chloride Average: 134 mg/L
Bromide Average: 0.07 mg/L
Alkalinity (as caco3) Average: 29.5 mg/L
Aluminum Average: 0.033 mg/L
Turbidity- Average: 0.65 NTU
Conductivity- Average: 438umhos/cm
pH- Average: 7.08
Temperature: Average: 7°C

Cryptosporidium and Giardia

As part of the Long Term 2 Enhanced Surface Water Treatment Rule
monitoring Cambridge has collected 24 samples for Cryptosporidium and
Giardia since February 2006. The monitoring is population based. Hence
systems with populations >100,000 must collect 24 raw water samples over a
two year period. The Cryptosporidium results are the basis for bin
assignment on the Running Annual Average (RAA). Bin Classification:
Systems with an RAA Crypto concentrations of <0.75 (Oo) cysts per liter are
placed in Bin 1 for which no additional treatment is required. To date none of
the samples have detected any Cryptosporidium and one sample out of 24
detected Giardia at 0.1 cysts/L.

Endocrine Disruptors, Pharmaceuticals, Personal Care Products

In response to the concern about the possibility of these unregulated
compounds in municipal tap water, the Water Department tested the tap
water in March 2008 for 86 compounds and did not detect any in the tap
water. Follow up sampling in September 2008 detected the following
compounds in the tap water: Acetaminophen at 0.019 micrograms per liter
(ug/L) and Nicotine at 0.007 ug/L, Monitoring will continue twice a year. March
2009: Cotinine at 0.001 ug/L. September 2009: No Detects

@‘;’;‘,:’;“:; 5“"3'9 Cambridge WTP Process Schematic Filtration with Granular

preoxident - Activated Carbon (GAC)

Sodium Hypochlorite

mmmmmmm

.
|

il AR RS A

[ Chirine |
Contact
Rapid Mix Dissolved Chambar
Coagulation Air
Flocculation Floatation

Intermediate Ozone
Fresh Pond Reservoir Intake Primary Disinfection

]



Turbidity

Turbidity is a measure of suspended and colloidal particles including clay, silt,
and inorganic matter, algae, and microorganisms. Turbidity is determined by
a technique involving the measurement of light scattered at right angles in a
water sample. The more of the source light that is scattered the more (the
higher) the turbidity. The units of measurement for turbidity are
Nephelometric Turbidity Units (NTU’s).

Fresh Pond Reservoir Intake - Untreated Water Turbidity - NTU

March 1-31,2010 Individ
cl
12
* 4 wl
1
0.8 \/\_\/\/ U
06 o
DATE: % B By B Yy % B R % % B % B % % %
e, % 2 % 2> >
v e e e e % % % e % % R e e % %

Individ: cl: 0914 ucl 123037 Icl: 0597626 Subgrp Size 1

Finished Water Quality
Turbidity
The Surface Water Treatment Rule (SWTR) establishes performance goals

for finished water turbidity. The pretreatment turbidity goal is to be less than 1

NTU. A conventional filtration plant is considered in compliance if the filtered
water turbidity is less than 0.3 NTU in 95 % of its samples.

Turbidity is measured through the treatment process as a measure of
treatment effectiveness. In the watershed and in the reservoirs turbidity may
indicate the presence of silt from storm events or the presence of algae. In
the pretreatment e.g. rapid mix, flocculation, and Dissolved Air Flotation
(DAF)) portion of the plant turbidity is used indicator of process efficiency.
Turbidity of the filter effluent is used both as a process efficiency and
regulatory indicator of performance.

The effects of turbidity depend on the nature of the matter that causes the
turbidity. High levels of particulate matter may have higher chlorine demand
or may protect bacteria from the disinfectant effects of ozone and chlorine,
thereby interfering with the disinfectant residual throughout the distribution
system. The turbidity through the cycle of each filter run is an indicator of the
overall effectiveness of the filter process.

Combined Filter Effluent Turbidity - NTU

March 1 -31, 2010 Individ.
0.3 SL
0.25
0.24
0.15
0.14
Wi
0.05] Ne_o . e N
. Cl
DATE % B Y R % % Rl % X % % % % %
2, >, 2 23 >
o Yo Yo Yo “© % %, s% % ‘9/20 %% ‘9(70 ‘9?0 2 ‘9?0 %
individ: cl: 00638 ucl: 00878826 Icl: 00397174 Subgrp Size 1
« Rule Violation
usL: 3 LSL: None

Primary Disinfection - Ozone

The CWD provides disinfection to achieve the EPA requirement for 99.9%
inactivation of Giardia cysts and 99.99% inactivation of viruses in drinking
water. Instead of measuring or counting Giardia and viruses, compliance is
determined by a system operational standard, the measurement of the
disinfection process. EPA has established a set of criteria for each
disinfectant (ozone, free chlorine, and chloramines).

They are stated as CT values where C is concentration and T is time. The
concentration C of the disinfectant in the water over time T yields a measure
of the effectiveness of disinfection, CT. The required CT varies with the
disinfectant type, water temperature, pH, and other factors. CWD measures
CT in three places, intermediate ozone, free residual chlorine in the clearwell,
and chloramines through the Payson Park Reservoir. The goal is to meet the
minimum CT requirements with the intermediate ozone system at a
concentration of 1.5 mg/L (milligram per liter) Ozone. The CT credited from
the other two sources provides redundancy to the system. The following two
graphs show the combined ozone and free chlorine CT.

Giardia CT Achievement in Percent
Combined Chlorine and Ozone Disinfection
March 1-31,2010 Individ,

a

I A RSOV

baTE % &y % oy o 8,

%, Y, % %, Y%, %
v % % % %

ndivid: ci 380533 ucl 551229 el 209838 Subgrp Size 1

5 RuleViol
USL: Nene  LsL: 100
Virus CT Achievement in Percent
Combined Chlorine and Ozone Disinfection

March 1-31, 2010 Individ.

200] P B S e

1500{

ol
wi

el

1000{

of

e T % % n %,

Indiid: cl: 1893 uck 23851 lcl: 14009 Subgrp Size 1

USL: None LSL: 100

Secondary Disinfection - Chloramines

Regulations require a minimum of a 0.2 mg/L concentration of disinfectant
throughout the distribution system. The higher values reflect the operational
need for disinfection with free chlorine after the biological filters. A 15%
solution of Sodium Hypochlorite is added at a concentration of 3.5 mg/L at the
entrance the clearwell. The typical chlorine demand is approximately 1 mg/L
this leaves a free residual chlorine concentration of 2.5 mg/L available for
disinfection in the clearwell. It is this concentration of chlorine that's mixed
with ammonia to create the level of chloramines measured as total residual
chlorine using the HACH DPD Method.

Chloramination

The practice of adding ammonia to chlorinated water is called Chloramination.
This process is recognized for taste and odor control to reduce the
undesirable medicinal taste of chlorinated water. It was first used in
Greenville, Tennessee in 1926. This process can contribute to taste and odor
control problems if not properly controlled. The formation of di- and
trichloramines species is minimized by controlling the chlorine and ammonia
ratios (3 to 4:1). A 30 % solution of Ammonium Hydroxide is added at a
concentration of 0.5 mg/L. CWD'’s target chlorine to ammonia ratio is 4.5:1




Distribution Chlorine Residual — mg/L

Distribution System Total Chlorine Residual - mg/L
March 1 - March 31, 2010 individ

»J\ AT Mﬁ N‘WJU MI\M\ Mﬁzﬁﬂ
1l www VVV”\[V 7

1.95] ! . . y
1]
PP A 4 e e S A APl A e A AR A AR A S i
0, 70,7, %0 %00, %0, %0, %0, %0, M0, %0, 0, 2,50, %00 %, %, 20,50, %y 0 % % %,
% %o % %o % %o % 0y, 2, 0y, Uy 2y, Uy 2y, Uy 20y Ly Uy Uy Ly Uy 2y Uy
% % % % % % % % % % % % % % % % %

Indvid: cl: 20403 ucl: 216676 lcl: 191184 Subgrp Size 1
= Rule Volation

Finish Water Total Chlorine Residual - mg/L - Daily Grab Sample
March 1-31, 2010 ndivid.

4\/\ AAA [N /

ol

Individ: cl: 231613 ucl 263641 Icl: 199585 Subgrp Size 1
% Rule Violation

Corrosion Control — pH adjustment

The National Primary Drinking Water Regulations (NPDWR) - Lead and
Copper Rule establishes limits to the amount of lead and copper that may be
in drinking water at the consumers tap. The Action Level for Lead is 15 ug/L
(micrograms per liter). CWD is in compliance with the 2008 round of reduced